
 CENTER POST
VERSION 1.0 
Last updated: 10-10-2024

INSTRUCTION MANUAL

https://manuals.plus/m/2b732d5e9e136aa782fafbdaf148a9bbf8316714950370ac8cc4110c7b4590bf


2  | 2  10

BEFORE YOU START:

Inserting Slot-Nuts:
You got excited, finished the build, put the caps on, but forgot to install 
one element. Do not worry. It happens to everyone. In this diagram, you 
can see how to insert a Slot-Nut directly into the slot from the side. 
You can also use one of your smaller Hex wrenches to help wiggle 
the Slot-Nut in place.

4/5/6MM

Tools needed:

Thank you for purchasing this Sim-Lab product! On the following pages, you will find detailed instructions 
on assembly. This requires only a set of simple tools and some of your time. Please check the bill of 
materials before starting (page 9) and make sure all the parts are delivered.

We decided to offer a more complete range products, to compliment your cockpit with the flight sim 
hardware of your choice. Well known products are compatible, please review the compatibility page (8) 
for more information.

Compatibility cockpit wise, this accessory is limited to compatibility with the P1X and P1X Pro cockpits.

This one will really please the fighterjet fans, don’t worry, you can take the center post off of the cockpit 
with relative ease when you are done flying. Depending on your preference, this product can still be 
combined with our other offerings. Especially for this product, we do recommend a good reclining seat, 
instead of the bucket seat which is the norm for racing.

A small selection of hardware has been provided to get you up in the virtual air quickly!



3  | 3  10

Cap-Washer 
M6

2X 6X

Slot-Nut M6
(A16)

M6 X 12

2X

Profile 80X40 
End-Cap

2X

400MM

1X

Slot-Nut M8
(A15)

2X

A9

A16

A14

A6

A1

A15

A15



4  | 4  10

We removed some parts from the P1X Pro 
for the purposes of this manual.

M8 X 16

4X

Washer M8

4X

Center Post
Bracket Right

1X

Center Post
Bracket Left

1X

Slot-Nut M8

4X

A3

A2

A15

A7 A11



5  | 5  10

Washer M8
DIN 9021

2X

Knob
M8 X 16

2X

A13 A17



6  | 6  10

4X

Washer M6M6 X 16

4X

Mount
Bracket Wide

1X

Center Post
Mount

1X

M6 X 10

2X

A12

A8

A10

A4

A5



7  | 7  10

Hard Mounting Options 
(Use A8/A12/A16 from the HW KIT)

Maximum Angle



8  | 8  10

COMPATIBILITY

MOZA AB9 FFB Base

Thrustmaster Warthog Stick

Turtle Beach VelocityOne FlightDeck

VIRPIL Standard Base Pattern

VKB Gladiator NXT Evo Base

VKB Gun Fighter IV Base

WingWing URSA MINOR Airlines Joystick



9  | 9  10

CENTER POST
PROFILE KIT

# Part QTY Note
A1 80X40 Length=400mm 1

HARDWARE KIT
A2 Center post bracket left 1

A3 Center post bracket right 1

A4 Center post mount 1

A5 Mount bracket wide 1

A6 Profile 80x40 end-cap 2

A7 Bolt M8 X 16 DIN 912 4

A8 Bolt M6 X 16 DIN 912 6

A9 Bolt M6 X 12 DIN 912 2

A10 Bolt M6 X 10 DIN 7991 2

A11 Washer M8 DIN 125-A 4

A12 Washer M6 DIN 125-A 6

A13 Washer M8 DIN 9021 2

A14 Cap Washer M6 2

A15 Slot-Nut M8 6

A16 Slot-Nut M6 8

A17 Knob M8 X 16 2

HARDWARE KIT EXTRA

# Part QTY Note
B1 Bolt M6 X 16 DIN 912 4

B2 Bolt M5 X 16 DIN 912 4

B3 Bolt M4 X 16 DIN 912 4

B4 Washer M6 DIN 125-A 4

B5 Washer M5 DIN 125-A 4

B6 Washer M4 DIN 125-A 4

B7 Lock-Nut M6 4

B8 Lock-Nut M5 4



10 | 10  10

If you still have some questions regarding assembly of this product or about the manual itself, 
please refer to our support department. They can be reached at 

support@sim-lab.eu

Alternatively, we now have a Discord server where there are quite some experienced Sim-Lab 
customers hanging out. They might just help you along if you ask them nicely ;)

www.sim-lab.eu/discord

If you feel like printing this manual, please consider the environment before doing so. For the best 
results, make sure you print at 100% scale without borders.


